

N20 0.25

- 1.
- 2.
- 3.
- 4. 6

	PP
	250
	1/12
	8.5
	9*9*27cm
	38*29*28cm
	1 1 1 3 1











--	--	--	--	--	--	--



A:

T / T

□□□ L / C □□□□□□□□□□

5000

☐ OEM ☒ ODM

A: OEM ODM 10

[illegible]

A: □□□□ □□□□□□□□ CE RoHS FDA □□

SGS			
Test Report	No. NGBHG1402905701	Date: 18 Sep 2014	Page 1 of 6
XINXIN INDUSTRIAL CO., LIMITED			
B Building, NO 50,TongLe Community,LengGang Dist., China			
The following sample(s) was/were submitted and identified on behalf of the clients as : CREAM WHIPPER			
SGS Ref No. :	15616567		
Date of Sample Received :	05 Sep 2014		
Testing Period :	05 Sep 2014 - 12 Sep 2014		
Test Requested :	Selected test(s) as requested by client.		
Test Method :	Please refer to next page(s).		
Test Results :	Please refer to next page(s).		
Result Summary :			
Test Requested	Conclusion		
FDA 21 CFR 177.1210-Chloroform-soluble extractives (sample 002)	PASS		
FDA 21 CFR 177.1520- Extractable fraction in n-hexane (sample 001)	PASS		
FDA 21 CFR 177.1520- Soluble fraction in xylene (sample 001)	PASS		
Leachable Lead (sample 003)	PASS		
FDA 21 CFR 177.1520-Density at 23°C (sample 001)	PASS		
FDA 21 CFR 177.1520- Melting Point (sample 001)	PASS		
Signed for and on behalf of SGS-CSTC Ltd.			
 _____ Iris Xiao Approved Signatory			
 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/termsandconditions.aspx, and, for electronic format documents, subject to Terms and Conditions for Electronic Information and Confidentiality Issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its issuance only and neither the holder of this document nor the Company can accept responsibility for its use and the Client and third parties does not associate parties to a transaction from exercising their rights and obligations under the contract document. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: 86-(02)6647 1443, or email: CIS.China@sgs.com UPlink Italy: http://www.uplink.it/ Uplink France: http://www.uplink.fr/ (33)045 15342 386-076 88070224 15342 386-0748770888 www.sgsgroup.com.cn 中国-天津-保税区-天津经济技术开发区-泰达 邮编: 315044 134 386-076 88070228 134 386-0748770212 e-uplink@sgs.com Member of the SGS Group (SGS SA)			